

RECEIVED  
AUG 07 2007



ISO 9001:2000

73125  
1-Skid  
M

PCS# \_\_\_\_\_ BOXES# \_\_\_\_\_ BUNDLES# \_\_\_\_\_ SMOG# \_\_\_\_\_ AUDITED BY# \_\_\_\_\_

DATE# Aug 8/07 VIA# \_\_\_\_\_ B.L.M.# \_\_\_\_\_

CUST. SIGNATURE# \_\_\_\_\_ PRINT NAME# \_\_\_\_\_

MATERIAL CANNOT BE RELEASED UNLESS  
SIGNED AND NAME PRINTED ON SHIPPING  
ORDER.

\*\*\* Charge \*\*

TO CRATE/SKID\*\*

\*\*MTR'S & PACKING SLIP ATTACH

PACKAGING FOR TRAVEL\*

BUBBLE SKID, WEIGHED & EXTRA

*pls protect all sides of material*

\*4790.00/EACH - FREIGHT INCLD

\*PLATING CUT TOL .15/4" -0.00"

*35415A  
1 cut  
10kg*

*H# 255597*

**21038**

0.000 LBS

3-1/2" WRAP PLATE 316/L

067.1H326PC

| LOCATION                             | WEIGHT | DESCRIPTION |
|--------------------------------------|--------|-------------|
| 35415-11 BX 10-DAYS-30-DAYS 09/00/07 |        | (X)WRAPD    |

ATLANTIS INDUSTRIES INC.  
6710 30 STREET S.E.  
CALGARY, AB  
403-223-0174  
08/07/07 at 11:39

**PROCESSING**

*Material of 73125*

TECHN9

CONCORD, ON  
62 ADMINISTRATION  
APEX LOADING DOCKS

CRYSTAL VETRE

3

88888

ORDER NO. 35415-1

1

PAGE #

1

1840 Burlington St. E.  
Hamilton, Ontario L8H 3L4  
905-549-2603

**C.F.F. STAINLESS STEELS INC.**

*Sched*

*MPC*

**ACRONI**

ACRONI, d.o.o.  
Cesta Borša Kidriča 44  
SI - 4270 Jesenice  
T: +386 4 584 10 00  
F: +386 4 584 11 11  
E: uprava@acroni.si  
W: http://www.acroni.si

|  |   |
|--|---|
| <p><b>Abnahmeprüfung 3.1 / Inspection</b><br/>Certificate 3.1 EN 10204 3.1 Stran/Seite/Page 1/2<br/>Sl./Nr./no. 17/8/2006<br/>Datum/Date</p> | <p><b>Potrdilo o prevzemu 3.1 /</b><br/>Naročnik/Kunde/Customer</p>                                   |
| <p><b>31067181-1</b><br/>Naročilo/Bestellung/Order<br/>CFE 080756 duso, 24169<br/>Izdelek/Erzeugnis/Product<br/>Plates</p>                   | <p>CFE STAINLESS STEELS<br/>INC. HAMILTON 1840<br/>BURLINGTON EAST LGH 31A<br/>ONTARIO<br/>CANADA</p> |
| <p><b>31067181</b> from 17.8.2006<br/>Vista peš/ML Furnace<br/>E+VOD</p>   | <p>Dobavni list/Liefererschein/Dispatch N.<br/>31067181 from 17.8.2006</p>                            |

|                   |                   |
|-------------------|-------------------|
| Znak izvedenca TK | Znak proizvajalca |
|-------------------|-------------------|

|  |   |   |
|--|---|---|
| <p>Specificacije/Vorschriften/Specifications<br/>ASTM A 240/A 240M/ED.04/ASTM A480<br/>ASME SA 240 SECT. II PART A/ED-01<br/>316L/316<br/>316L/316<br/>Tip/W./Nr./Type</p> | <p>Pov./Fläche/Finish<br/>No.1<br/>No.1</p> | <p>Kor./test./Int.kor./Corrosion test<br/>ASTM A262 PRACTICE E:OK</p> |
|--|---|---|

**Obseg dobave / Umfang der Lieferung / Extent of mat. delivery**

| St. V.P. | Nr. | St. Stück/Q. | Dimenzije/Abmessungen/Dimensions | Teža/Gewicht | Wtežht | St. ploče/Walzlatten | Nr./cast No. | Šarže/Schmelzen | Plate No. |
|----------|-----|--------------|----------------------------------|--------------|--------|----------------------|--------------|-----------------|-----------|
| 69931    | 1   | 1            | 2.500x78.741x196.88              | 5081         | 69931  | 255596               | 69931        | 255596          | 69931     |
| 69915    | 1   | 1            | 3.250x78.741x157.50              | 5284         | 69915  | 255597               | 69915        | 255597          | 69915     |
| 69913    | 1   | 1            | 3.500x78.841x157.50              | 5692         | 69913  | 255597               | 69913        | 255597          | 69913     |
| 69914    | 1   | 1            | 3.500x78.841x157.50              | 5690         | 69914  | 255597               | 69914        | 255597          | 69914     |

**Mehanske lastnosti/Mechanische Eigenschaften/Mechanical properties**

| Sl. V.P. | Nr. | St. V.P. | Nr. | St. V.P. | Nr. | St. V.P. | Nr. | St. V.P. | Nr. | St. V.P. | Nr. |
|----------|-----|----------|-----|----------|-----|----------|-----|----------|-----|----------|-----|
| 69931    | 256 | 69915    | 286 | 69913    | 292 | 69914    | 295 | 69931    | 306 | 69915    | 328 |
| 69915    | 335 | 69913    | 338 | 69914    | 338 | 69931    | 338 | 69915    | 351 | 69913    | 351 |
| 69913    | 351 | 69915    | 351 | 69913    | 351 | 69914    | 351 | 69915    | 351 | 69913    | 351 |
| 69914    | 351 | 69915    | 351 | 69913    | 351 | 69914    | 351 | 69915    | 351 | 69913    | 351 |

Slovenska industrijska skupina

**ACRONI**, d.o.o.  
Cesta Borša Kidriča 44, 4270 Jesenice  
1972

1-80988 16988 96988

C.F.F. STAINLESS STEELS S/O# 35415 PO# V-D-2-2-2-2

2 - 86988 '46988 '96988

ACRONI, d.o.o.  
 Cesta Boršna Kidriča 44  
 SI - 4270 Jesenice  
 T: +386 4 584 10 00  
 F: +386 4 584 11 11  
 E: uprav@acroni.si  
 W: http://www.acroni.si

Slovenska Industrijska Skupina  
 SI

BENDING TEST : GOOD  
 FREE FROM KNOWN CONTACT WITH MERCURY.  
 INTERGRANULAR CORROSION TEST PER ASTM A 262 PRACTICE E-93a : GOOD!  
 GRAIN SIZE PER ASTM E 112 PASSED : 7-8  
 NO WELD REPAIRS

Opombe/Remarks

| Sarža  | %C    | %SI  | %Mn  | %P    | %S    | %Cr   | %Co | %Ni   | %Mo  | %Ti | %N     | %B |
|--------|-------|------|------|-------|-------|-------|-----|-------|------|-----|--------|----|
| 255596 | 0.010 | 0.31 | 1.64 | 0.038 | 0.002 | 16.50 |     | 10.03 | 2.00 |     | 0.0392 |    |
| 255597 | 0.016 | 0.31 | 1.56 | 0.035 | 0.002 | 17.22 |     | 10.42 | 2.06 |     | 0.0325 |    |

Kemična analiza/Chemische Zusammensetzung/Chemical composition

Potrdilo o prevereni 3.1 / Abnahmeprotokoll 3.1 / Inspection Certificate 3.1  
 št./Nr./no. : 31067181-1  
 stran/Seite/Page 2/2

ACRONI, d.o.o.  
 Cesta Boršna Kidriča 44  
 SI - 4270 Jesenice  
 T: +386 4 584 10 00  
 F: +386 4 584 11 11  
 E: uprav@acroni.si  
 W: http://www.acroni.si

ACRONI